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CONTRACT NO. HEBE!I IRON & STEEL CO.,LTD. TANGSHAN BRANCH TAB OF QUALITY
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STANDARD PRODUCT:  Continuous hot-dip zinc-coated steel strips TOTAL WEIGHT
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4RM0041501 4R40103M1 CSB 6.655 2180 0.04 0.17 0.011 | 0.017 0.02 0.02 0.00 0.01 0.025 | 0.0027 | 0.00 0.000 | 0.000 0.00
4RM0041502 4R40103Mm2 csB 6.715 2180 0.04 0.17 0.011 | 0.017 0.02 0.02 0.00 0.01 0.025 | 0.0017 | 0.00 0.000 | 0.000 0.00
4RM0041503 4R40103M3 CSB 6.7 2180 0.04 0.17 0.011 | 0.017 0.02 0.02 0.00 0.01 0.025 | 0.0017 | 0.00 0.000 | 0.000 0.00
4RM0041511 4R40104M1 csB 6.745 2180 0.04 0.17 0.011 | 0.017 0.02 0.02 0.00 0.01 0.025 | 0.0017 | 0.00 0.000 | 0.000 0.00
4RM0041513 4R40104M3 CSB 6.66 2180 0.04 0.17 0.011 | 0.017 0.02 0.02 0.00 0.01 0.025 | 0.0017 | 0.00 0.000 | 0.000 0.00
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4RM0041501 4R40103M1 291 42.5 o 193 183 86
4RM0041502 4R40103M2 291 425 s 193 183 86
4RM0041503 4R40103M3 291 42.5 i 193 183 86
ARMO0041511 4R40104M1 294 40.0 £kt 194 182 89
ARMO0041513 4R40104M3 294 40.0 ey 194 182 89
{Izﬁ‘ NOTE  [Y.S=YIELD STRENGTH T.S=TENSILE STRENGTH EL.=ELONGATION
LJE e ns bl W] B8 04 Effective with quality prove seal. 2
e 2 ZEURVLAS P (R B AT S s HE T A 7 TR RS 26 We certify that the products have been produced and inspected according to standard and agreement,
REMARKS 3 WEB A5 (T EN 10204:2004 3.1, Certificate according to EN 10204:2004 3.1,
PR \} o 4?‘;0 Dimensions, tolerances on dimensions are in accordance with standard. -
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